l LANDING GEAR & ACCESSORIES " freat Dane

GENUINE PARTS

MODEL FG4000 COMPONENTS
&
e 15 16
—— / S
= — PART NUMBER & DATE & /j,r

8 17 CODE TAG LOCATION =i::.?::/5

’{,- OM THIS SIDE OF LEG
. D
[=C ]

8 PART NUMBER & DATE
/ CODE TAG LOCATION

14
g
m
(L
(O
Z
(=]
<
g
i
(=]
<
g
i
-
(@)
= o

’%ﬂ ;" 47. Gears Replacement Kit
n RK-11074-01
—— 2 ' J 5

y

'

2B & 2C 2 &

\_ N,

48. Ball & Spring Replacement
LG2145-999

e 5
DISCONTINUED MODEL '
& Fe ] /

SERVICE PARTS ONLY /D

2 __/

WOTE: CLOTH BAG & UTILITY CLOTH
INCLUDED (NOT SHOWHN)

Please contact Customer
Service for part availability

137 lreat Dane



h

lreat Dane

GENUINE PARTS

I e [ T e

UPPER HOUSING LH

1B N/A UPPER HOUSING RH 23
2A N/A RETRACT TUBE RCF
2B N/A RETRACT TUBE 10” SHOCKFOOT
2C N/A RETRACT TUBE 12” SHOCKFOOT 24
2D N/A RETRACT TUBE SANDSHOE 28
3 XB-LG0544 COLLAR 29
4 XB-BRG-013-77 | THRUST BEARING 30
5 XB-PW-016-62 WASHER 2” X 1.192" 31
6 XA-CRP-V-06635 | PIN .375” X 2.00” 32
7 XA-LG0570-01 BEVEL GEAR 33
8 XB-LG1823-01 PINION GEAR 34
9 XB-KEY-018-02 WOODRUFF KEY .25” X .82” 35
10 XB-GRF-022-16 GREASE FITTING 1/4”-28 SELF-TAPPING 36
11 XB-PW-016-19 WASHER 1.875” X 1.015”

LG0927 JACK SHAFT LH UNIVERSAL MOUNT

LG0946 JACK SHAFT LH I-BEAM MOUNT 38
12 LG0946-02 JACK SHAFT LH CONVENTIONAL MOUNT

LG0948 JACK SHAFT LH REVERSE MOUNT 39
13 XB-SP-014-27 SPRING PIN .25” X 1.50” 40
14 XB-LG0893 GASKET 41
15 XA-LG0880 COVER 42
16 XB-STS-008-11 SELF-TAPPING SCREW .25”-20 X .50” 43
17 XB-HHC-050-42 | SCREW - HEX CAP .375”-16 X 2.25”
18 XB-SLN-012-04 SELF-LOCKING NUT .375”-16 44
19 XB-PW-016-03 WASHER .375” STD TYPE A
20 XB-LG0944-100 | GEARBOX HALF OUTSIDE 45
21 XB-LG0891 GEARBOX GASKET 46
22 LG0936-51 OUTPUT GEAR 47
23 LG2147 JACK SHAFT RH UNIVERSAL MOUNT 48

~ e — 5

LANDING GEAR & ACCESSORIESI

LG2187
LG2187-01
LG2197
LG2463-01
LG-2464-01
XB-BAL-023-07
XB-SPG-020-36
LG2465-01
LG2462
LG2094
LG2095
XB-LG0658-01
XB-LG0659-01
XB-LG0931
LG0O055
LG0050
LG0056
LG0O51
LG0070-02
XB-HHC-050-69
LG0725
XB-LG0726
XB-HHB-050-70
LG0718-01
LG0740-01
LG0732-01
XB-SP0012-10
XB-GP-052-49
RK-11074-01
LG2145-999
XB-SEL-030-17

JACK SHAFT RH I-BEAM MOUNT

JACK SHAFT RH CONVENTIONAL MOUNT
JACK SHAFT RH REVERSE MOUNT
INPUT GEAR LOW UNIV, I-BEAM, CONV.
INPUT GEAR LOW REVERSE

SHIFT LOCK BALL

SHIFT LOCK SPRING

INPUT GEAR - HIGH

SHIFT SHAFT EXT. UNIVERSAL, REVERSE
RETAINER HEX LOCK

BOSS HEX LOCK

SHIFT LOCK BOSS

GEARBOX BOSS

GEARBOX BOSS INSIDE HALF
SANDSHOE 10” X 10” X 4.50”
SANDSHOE 10” X 12” X 4.50”
SANDSHOE 10” X 10” X 2”

SANDSHOE 10” X 12” X 2”

SANDSHOE AXLE HOLLOW 8.50” LG
SCREW HEX CAP .375”-16 X .75”
CUSHION FOOT PLATE

CUSHION FOOT RUBBER

BOLT HEX HEAD .63”-11 X 5.50”

R.C.F. 10”

R.C.F. 12"

R.C.F. 10” X 10”

SELF-LOCKING NUT .63”-11

GROOVE PIN 1/4” X 1-1/8” UNIV & REV.
GEARS, REPLACEMENT KIT

BALL & SPRING REPLACEMENT KIT

OIL SEAL

T
o
F
F
>
Z
o
F
>
Z
=
Z
]
2]
m
>
2

~

lreat Dane

13-8



lreat Dane

GENUINE PARTS

MODEL LG2 COMPONENTS

PART NUMEER & DATE
CODE TAG LOCATION

13-9

16 & 31

28

2B

lreat Dane

3y

37. Bevel & Pinion Gear Kit
RK-11488

D
I—gp
— =
s
6y
=

Wil

. L/
38. Gear Box Repair Kit
RK-11489

8




h

lreat Dane

GENUINE PARTS

IS e [ Y e

1B

2A

2A

2B

O 00N O U B W

10

11
12
13
14
15
16
17
19

N/A

LG3012-03

LG3012-04

LG-742913

LG-742927

XB-STS-008-11
XA-LG0880
LG2884
XA-CRP-V-06635
XB-PW-016-62
LG2926
LG1823-02
LG-750004-01
LG-750004-04

LG-750004-05

LG-750004-02
LG-750004-03
XB-GP-014-18
XB-SP-014-27
XB-LG0893
XB-GRF-022-16
XB-HHC-050-42
XB-SLN-012-04
LGO094-XXXX
725046

UPPER LEG ASSEMBLY NON GEAR
UPPER LEG ASSEMBLY GEARBOX

LOWER LEG ASSEMBLY - SANDSHOE
17” TRAVEL

LOWER LEG ASSEMBLY - SANDSHOE
19” TRAVEL

LOWER LEG ASSEMBLY - LP R.C.F.
17”TRAVEL

LOWER LEG ASSEMBLY - LP R.C.F.
19”TRAVEL

SELF TAPPING SCREW 1/4”-20 X 1/2”
COVER

BEVEL GEAR

PIN 3/8” X 2”

HARDENED WASHER

HEX LOCK BOSS

PINION GEAR

JACK SHAFT LH - UNIVERSAL MOUNT
JACK SHAFT LH - I-BEAM MOUNT

JACK SHAFT LH - EXTENDED |-BEAM
MOUNT

JACK SHAFT LH - CONVENTIONAL MOUNT
JACK SHAFT LH - REVERSE MOUNT
GROOVE PIN 3/8” X 1/2” - TYPEE
SPRING PIN 1/4” X 1-1/2”

COVER GASKET

GREASE FITTING

HEX HEAD CAPSCREW 3/8”-16 X 2-1/4”
SELF LOCKING NUT 3/8”-16 GRADE B
CROSS DRIVE SHAFT

GROOVE PIN 5/16” X 1-1/2”

~ . —

20

21

22
23
24
26
27
28

29

30

31

32

33
34
35
36
37
38

39

LG-750002-01
LG-750002-04

LG-750002-05

LG-750002-02
LG-750002-03
LG-751175-01

LG-751175-02

LG-751175-03
750009

751173
751174
LG-741158
XB-BRG-013-77
XB-LG0544
LGO055

LG0056
LG0070-02
XB-HHC-050-69
201205

728003

730638
730640
XB-SEL-030-17
XB-LG0649
RK-11488
RK-11489

RX-10919

LANDING GEAR & ACCESSORIESI

JACK SHAFT RH - UNIVERSAL MOUNT
JACK SHAFT RH - I-BEAM MOUNT

JACK SHAFT RH - EXTENDED I-BEAM
MOUNT

JACK SHAFT RH - CONVENTIONAL MOUNT
JACK SHAFT RH - REVERSE MOUNT
SHIFT SHAFT - UNIVERSAL MOUNT

SHIFT SHAFT - CONVENTIONAL &
I-BEAM MOUNT

SHIFT SHAFT - REVERSE MOUNT
OUTPUT GEAR

INPUT GEAR - LOW

INPUT GEAR - HIGH

GEARBOX ASSEMBLY - OUTSIDE HALF
THRUST BEARING

COLLAR

SANDSHOE SHOE 10” X 10” X 4-1/2"
SANDSHOE 10” X 10” X 2”
SANDSHOE AXLE HOLLOW 8.-1/2” LONG
HEX HEAD CAPSCREW 3/8”-16 X 3/4”
HEX HEAD CAPSCREW 3/8”-16 X 1”

RUBBER PAD - REMOVABLE CUSHION
FOOT

STRAP - REMOVABLE CUSHION FOOT
REMOVABLE CUSHION FOOT 10” X 10”
OIL SEAL - 1” SHAFT

GEAR BOX BOSS

BEVEL & PINION GEAR KIT UNIVERSAL
GEARBOX REPAIR KIT UNIVERSAL

BLACK ARMOUR TOUCHUP KIT
(NOT SHOWN)

N

lreat Dane

T
o
F
F
>
Z
o
F
>
Z
=
Z
]
2]
m
>
2

13-10



13-11

FART NUMBER & DATE
CODE TAG LOCATION

T— 2A

ATLAS 55 COMPONENTS

PART NUMBER & DATE
KCDDE TAG LOCATION

lreat Dane

2D & 2E, [

13. Models before
May 2011

46, Bevel & Pinion Gear Kit
RK-11442

s @z’éﬂ

./ Dy

M 5

\U j

lreat Dane

GENUINE PARTS



) lreatDape ~ ANDING GEAR & ACCESSORIES J]

> GENUINE PARTS

RETRACT

TUBE
CODE | 13.50” | 15.50” |

Description

2A | RETRACT TUBE -
2B RETRACT TUBE -
2C RETRACT TUBE -
2D | RETRACT TUBE -
2E RETRACT TUBE -

R.C.F 0ORS5 (MRL) | LG-3053-01

LOW PROFILE R.C.F. . LG03097-01

AXLE LG33012-01

10” DIA SHOCKFOOT LG3061-02
0 OR *6 (CAN)

12” DIA SHOCKFOOT LG3061-01

TRAVEL
17” 17” *CAN.
Part Number

LG-3053-02 LG3053-03 LG3053-04 LG3053-05
LG03097-02 | LG03097-03 N/A N/A
LG3012-02 LG3012-03 LG3012-04
LG3061-03 LG3061-04 LG3061-07 LG3061-13

N/A LG3061-05 LG3061-08 LG3061-14

"~

Item | Part Number | Description Item | Part Number | Description

1A | N/A
1B | N/A

SEE CHART
ABOVE

XB-LG0544

XB-BRG-013-77

XB-PW-016-62

XA-CRP-V-06635

LG2884

LG1823-02

XB-GP-014-18

10 | XB-GRF-022-16
LG2964-01
LG2964-04
LG2964-02
LG2964-03

13 N/A

14 | XB-LG0893

15 | XA-LG0880

16 | XB-STS-008-11

17 | XB-HHC-050-42

18 | XB-SLN-012-04

19 | XB-PW-016-03

2

© 0 N O U b~ W

12

20 LG2996
22 LG2980
LG2963-01
LG2963-04
23
LG2963-02
LG2963-03

UPPER HOUSING LH (NON GEAR)
UPPER HOUSING RH (GEARBOX)

RETRACT TUBE ASSEMBLY

COLLAR

THRUST BEARING

FLAT WASHER 2” OD X 1.19” ID

PIN 3/8" X 2”

BEVEL GEAR

PINION GEAR

GROOVE PIN 3/8” X 1-1/2"

GREASE FITTING 1/4”-28 SELF TAPPING
JACK SHAFT LH - UNIVERSAL MOUNT
JACK SHAFT LH - I-BEAM MOUNT

JACK SHAFT LH - CONVENTIONAL MOUNT
JACK SHAFT LH - REVERSE MOUNT
SPRING PIN

GASKET

COVER

SELF TAPPING SCREW .25”-20 X .50”

HEX HEAD CAPSCREW 3/8”-16 X 2.25” GR5
SELF LOCKING NUT 3/8”-16

WASHER .3/8” STD TYPE A

GEARBOX HALF, OUTSIDE

OUTPUT GEAR

JACK SHAFT RH - UNIVERSAL MOUNT
JACK SHAFT RH - I-BEAM MOUNT

JACK SHAFT RH - CONVENTIONAL MOUNT
JACK SHAFT RH - REVERSE MOUNT

~ e —

24
25
26

27

30
33
34
35

38

39
40
41
42
43

44

45
46
47
48
49

50

LG2968
LG2969
XB-GP-052-21
LG3011-01

LG3011-02

LG3011-03
LG22975
LG2926
LG3005
LG0659-10
50616001
50616000
50616008
50616007
LG0070-02
XB-HHC-050-69
LG0725
XB-LG0726
XB-HHB-050-70
LG0718-01
LG0740-01
LG0732-01
XB-SP0012-10
RK-11442
RK-11443
728003
730639

RK-10919

lreat Dane

INPUT GEAR - HIGH

INPUT GEAR - LOW

GROOVE PIN - TYPE E 3/8” X 2”
SHIFT SHAFT - UNIVERSAL MOUNT

SHIFT SHAFT - I-BEAM & CONVENTIONAL
MOUNT

SHIFT SHAFT - REVERSE MOUNT
IDLER GEAR

HEX LOCK BOSS

OUTPUT SHAFT BUSHING

BOSS BEARING - SEALED

SANDSHOE 10” X 10” X 4.50”
SANDSHOE 10” X 12” X 4.50”
SANDSHOE 10” X 10” X 2”
SANDSHOE 10” X 12”7 X 2”
SANDSHOE AXLE HOLLOW 8-1/2” LG
HEX HEAD CAPSCREW 3/8”-16 X 3/4” GR5
CUSHION FOOT PLATE

CUSHION FOOT RUBBER

HEX HEAD BOLT 5/8”-11 X 5-1/2”
R.C.F. 10”

R.C.F. 12”7

R.C.F. 10” X 10”

SELF LOCKING NUT 5/8”-11

BEVEL & PINION GEAR REPAIR KIT
GEARBOX REPAIR KIT

CUSHION FOOT PAD - LOW PROFILE R.C.F.
COLLAR - LOW PROFILE R.C.F.

BLACK ARMOUR TOUCHUP KIT
(NOT SHOWN)

I
o
F
F
>
-
=
F
>
2
S
2
)
)
m
>
A

13-12



l LANDING GEAR & ACCESSORIES (" fyrgar [lane

GENUINE PARTS

ATLAS 65 COMPONENTS

15 SERIAL TAG LOCATION

14
g
m
(L
(O
Z
(=]
<
g
i
(=]
<
g
i
-
(@)
= o

P
B 16 34 0

49, Bevel & Pinion Gear Kit
RK- 116-32

e ga;?
5 —

3 —{{J Hi

50. Gear Box Kit
RK-11683

1313 lreat Dane



freatlJane  LANDING GEAR & ACCESSORIESI

GENUINE PARTS

h

Item | Part Number Description Item | Part Number Description -
1A | N/A UPPER HOUSING LH (NON GEAR) 26 | XB-GP-052-21 GROOVE PIN - TYPE E 3/8” X 2" r-
1B | N/A UPPER HOUSING RH (GEARBOX) 1G3011-01 SHIFT SHAFT - UNIVERSAL MOUNT ;
2 | SEE CHART BELOW | RETRACT TUBE ASSEMBLY | 301102 EQI\FI\T/ESQZT’\I-A-LB'\EA%I\GSLT o
3 | XB-LG0544 COLLAR -
2 | XB.BRG.013.77 | THRUST BEARING LG3011-03 SHIFT SHAFT - REVERSE MOUNT >
5 | XB-PW-016-62 FLAT WASHER 2” OD X 1.19” ID 30 | LG22975 IDLER GEAR b4
6 | XACRP-V-06635 | PIN 3/8" X 27 32 | 2022100000190 | HEX LOCK BOSS E
> | Lazsea BEVEL GEAR 33 | 2022300000020 | HEX LOCK BOSS - SEALED >
8| Lc1823.02 PINION GEAR 34 | LG3005 IDLER SHAFT BUSHING ®
9 | xB.GP.014.18 GROOVE PIN 3/8" X 1-1/2" 35 | LG0659-10 BOSS BEARING - SEALED 0
10 | XB-GRF-022-16 | GREASE FITTING 1/4”-28 SELF TAPPING LGO0S6 SANDSHOE 10” X 10" X 2" g
11 | xBRNG 02113 | ORING LG0051 SANDSHOE 10” X 12" X 2” 2

2111100000430 | JACK SHAFT LH - UNIVERSAL MOUNT LG0122 SANDSHOE 12" X 12" X 2"
 11100000ac0 | JACK SHAFT LH - LBEAM MOUNT 6.5” LG0056-02 SANDSHOE 10” X 10” X 2” HD
SHAFT LG0O55 SANDSHOE 10” X 10” X 4-1/2”
5 | 2111100000470 JS?_&(F?HAFT LH - I-BEAM MOUNT 10 45 | 60050 SANDSHOE 10” X 12” X 4-1/2
LG0065-04 SANDSHOE 12” X 12" X 4-1/2"
2111100000440 :\'/IAE)TJSNFTMFT LH - CONVENTIONAL LG1815-05 SANDSHOE 16” X 16” X 4-1/2"
LG0055-01 SANDSHOE 10” X 10” X 4-1/2” HD
2111100000450 | JACK SHAFT LH - REVERSE MOUNT
LGO065 SANDSHOE 10” X 12” X 4-1/2” HD
15 | 2111100000530 | TOP COVER
LG0065-01 SANDSHOE 12” X 12” X 4-1/2” HD
16 | XB-STS-008-11 SELF TAPPING SCREW .25”-20 X .50”
LG0065-02 SANDSHOE 12” X 17” X 4-1/2” HD
HEX HEAD CAPSCREW 3/8”-16 X 2.25”
17 | XB-HHC-050-42 | .o 39 | LG0070-02 SANDSHOE AXLE HOLLOW 8-1/2” LONG
18 | XB-SLN-012-04 SELF LOCKING NUT 3/8”-16 40 | XB-HHC-050-69 HEX HEAD CAPSCREW 3/8”-16 X 3/4”
GRS
19 | XB-PW-016-03 WASHER 3/8” STD TYPE A
41 | 2034160000150 | CUSHION FOOT PLATE
20 | LG2996 GEARBOX HALF, OUTSIDE
42 | XB-LG0713 CUSHION FOOT RUBBER
22 | 162980 OUTPUT GEAR

43 | XB-HHB-050-58 HEX HEAD BOLT 5/8”-11 X 6”
44 | 2034200000170 R.C.F. 10” X 10”

2111100000480 JACK SHAFT RH - UNIVERSAL MOUNT
JACK SHAFT RH - I-BEAM MOUNT 6.5”

2111100000510 | ¢\ /ey 45 | XB-SP0012-10 SELF LOCKING NUT 5/8"-11
-1- ” CUSHION FOOT PAD - LOW PROFILE
23 2111100000520 JACK SHAFT RH - I-BEAM MOUNT 10 46 728003 RCE
SHAFT CF
JACK SHAFT RH - CONVENTIONAL 730640 LOW PROFILE R.C.F.
2111100000490
MOUNT 48 | 730638 INTERCHANGEABLE STRAP
2111100000500 | JACK SHAFT RH - REVERSE MOUNT 49 | RK-11682 BEVEL & PINION GEAR REPAIR KIT
24 | 1G2968 INPUT GEAR - HIGH 50 | RK-11683 GEARBOX REPAIR KIT
25 | LG2969 INPUT GEAR - LOW
81 | Rc-20919 g;g(\:/l\j'\?)RMOUR TOUCHUP KIT (NOT

~ U —

Item | Description | Part Number
2A | RETRACT TUBE - R.C.F. 2111200000130 | 2111200000140 | 2111200000150 | 2111200000160 | 2111200000170
2B | RETRACT TUBE - LOW PROFILE R.C.F. | 2111200002480 | 2111200002490 | 2111200002510 | 2111200002500 | 2111200002520
2C | RETRACT TUBE - AXLE 2111200000230 | 2111200000240 | 2111200000250 | N/A 2111200000260

lreat Dane 1314



l LANDING GEAR & ACCESSORIES " freat Dane

GENUINE PARTS

MARK V COMPONENTS

42. Models befare

51. Drive Gear Shaft Kit

g
1)
(O]
(O] Feh. 2007 4 1-Speed - RK-V-07781
4 PART NUMBER & DATE 20
— @ ®=_ CODE TAG LOCATION
(=) Q ON THIS SIDE OF LEG
> W/ GREASE FITTINGS &/
- ' 25
- 28 52, Drive Gear Shaft Kit
o / 2-5peed - RK-V-07780
z PART NUMBER & DATE
< CODE TAG LOCATION
-
- | 5
o) 3,
T 22
&/ /
J
N
/.
5 /
13

=)

=
% =) e S

R R

‘ TF p— 268 " 10

l b g
\\'ﬂ | ‘ 17— 20

4 64, Beval & Finion Gear

1-Speed Leg Repair Kit - RK-11286

68, Plastic Bushing
Repair Kit - RK-V-07042

67. Spur & Idler Gear
Repair Kit - RK-07593
y 13
fd 7
e ,f ]
- _... f‘
s

o P

1315 lreat Dane



4

[

lreat Dane

Y/ GENUINE PARTS

19

20
21
22
23
25
26A
26B
26C
26D
27
28
29

30

Item | Part Number Description
XA-V-06625-A SHIFT SHAFT RH - UNIVERSAL 32A
XA-V-06625-C SHIFT SHAFT RH - I-BEAM 32A
XA-V-06625-F SHIFT SHAFT RH - EXTENDED |-BEAM 32B
XA-V-06625-C SHIFT SHAFT RH - CONVENTIONAL 32B
XA-V-06625-B SHIFT SHAFT RH - REVERSE
XA-V-06624-A JACK SHAFT RH - UNIVERSAL
XA-V-06624-D JACK SHAFT RH - I-BEAM 34
XA-V-06624-F JACK SHAFT RH - EXTENDED I-BEAM
XA-V-06624-C JACK SHAFT RH - CONVENTIONAL & REVERSE
XA-V-06618 GEARBOX COVER ASSEMBLY
XB-06372 THREAD ROLLING SCREW 3
XB-V-06621 GEARBOX GASKET 36
XA-V-06602 IDLER GEAR 38
XA-V-07085 IDLER GEAR SHAFT 39
XB-BAL-023-01 BALL 40
XB-SPG-020-02 SPRING 41
XA-V-06604-1 SHIFTER GEAR 42
XA-CRP-V-06633 | PIN 1/4” X 1-7/16” 43
XB-21-5-218-1500| SPRING PIN 7/32" X 1-1/2” 47
XA-V-06606 SPUR GEAR
XA-V-06603 STEP GEAR 8
XA-CRP-V-06634 | PIN 3/8” X 1-1/2"
XB-V-444-4 HEX HEAD CAPSCREW 3/8”-16 X 2.00” 49
XB-338 LOCK NUT 3/8”-16 50
XA-V-06623-A JACK SHAFT LH - UNIVERSAL 51
XA-V-06623-D JACK SHAFT LH - I-BEAM 52
XA-V-06623-F JACK SHAFT LH - EXTENDED I-BEAM 53
XA-V-06623-C JACK SHAFT LH - CONVENTIONAL 54
XA-V-06623-B JACK SHAFT LH - REVERSE 55
XA-V-06611 UPPER LEG COVER
XB-V-07054 GASKET >
XB-GP-38-1-12-E | GROOVE PIN 3/8” X 1-1/2”
XA-V-06600 PINION GEAR >
XA-V-06601 BEVEL GEAR
RETRACT TUBE - AXLE >
SEE PAGE 18 & 19 RETRACT TUBE - SELF LEVELING 59
RETRACT TUBE - R.C.F. 60
RETRACT TUBE - SHOCK FOOT 61
XA-CRP-V-06635 | PIN 3/8” X 2" 62
XB-V-06632 WASHER 63
XB-V-06630 BUSHING 64
XB-V-647 THRUST BEARING - STANDARD 65
XB-V-647-1 THRUST BEARING - HEAVY DUTY 66
XA-V-06629 COLLAR

31

LANDING GEAR & ACCESSORIESI

Item | Part Number

N/A

LG0050
LGOO51
XA-V-796-WS
LG0056
XA-HV-796
XA-V-1901-1
XA-V-1903-1

XB-21-5-375-3000

XA-V-1938
XB-LGO559
XB-LG1570
XB-767
XB-01789
XB-767-L
XA-V-971
XB-V-1915
XB-LG0085
XA-V-1916
XA-V-1916-1
XA-V-630-2
RK-V-07781
RK-V-07780
XB-GP-38-138-5
XB-3103
XB-07618
XA-V-07601-1
XA-V-07601-2
RK-V-07602-1
RK-V-07602-2
RK-V-1997-1
RK-V-1997-2
LG1829
XB-LGO713
XA-V-796-RCF

XB-HHC-050-114

XB-06179-2
RK-11286
RK-11287
RK-10919

lreat Dane

Description

UPPER LEG 1-SPEED

UPPER LEG 1-SPEED HEAVY DUTY
UPPER LEG - 2-SPEED

UPPER LEG - 2 SPEED HEAVY DUTY
SKID FOOT 4.5” X 12” X 11.5”
SKID FOOT 2.0” X 12” X 11.5”
SKID FOOT 3.8” X 10” X 11.5”
SKID FOOT 2.0” X 10” X 11.5”
SKID FOOT 4” X 12” X 16”
STANDARD AXLE

SOLID AXLE

ROLL PIN 3/8” X 3”

BRACE LUG

BEARING

RETAINER

LUBE FITTING

PLASTIC PLUG (MODELS BEFORE FEB. 2007)
LUBE FITTING W/ EXTENSION
CAMSHAFT BRACKET (OPTIONAL)

T
o
F
F
>
Z
o
F
>
Z
=
Z
]
2]
m
>
2

CRANK HANGER (OPTIONAL)

EXTENSION SHAFT (OPTIONAL) 15.44”
EXTENSION SHAFT (OPTIONAL) 8.94”
CRANKSHAFT COUPLING (OPTIONAL)
DRIVE GEAR SHAFT KIT - 1 SPEED

DRIVE GEAR SHAFT KIT - 2 SPEED
GROOVE PIN 3/8” X 1-3/8” (OPTIONAL)
LOCK NUT 1/4”-28 (OPTIONAL)

HEX HD CAPSCREW 1/4”-28 X 3” (OPTIONAL)
EXTENSION BRACKET 15.56”

EXTENSION BRACKET 9.06”

EXTENSION BRACKET & SHAFT KIT 15.56”
EXTENSION BRACKET & SHAFT KIT 9.06”
EXTENSION BRACKET & SHAFT KIT 15.44”
EXTENSION BRACKET & SHAFT KIT 8.94”
CUSHION FOOT PLATE

RUBBER CUSHION

REMOVABLE CUSHION FOOT

HEX HEAD SCREW 5/8”-11 X 6”

TOP LOCK NUT 5/8”-11

BEVEL & PINION GEAR REPAIR KIT

GEAR BOX REPAIR KIT

BLACK ARMOUR TOUCHUP KIT -N/S

13-16



[l LANDING GEAR & ACCESSORIES lireat Dane

GENUINE PARTS

HOLLAND LANDING GEAR

1317 lreat Dane



%) freat Dane =~ -ANDING GEAR & ACCESSORIESI

> GENUINE PARTS

F
STANDARD DUTY RETRACT TUBE ASSEMBLIES r-
| | TRAVEL >
Item | Description z
26A | FOR AXLE XA-H-06628-000-0 N/A XA-H-06628-101-0 -
N/A

26B | FOR SELF LEVELING FOOT XA-V-06628-010-1 | XA-V-06628-111-1 >
26C | FOR REMOVABLE CUSHION FOOT N/A XA-V-06628-020-2 N/A XA-V-06628-121-2 E
26D RETRACT TUBE ASSEMBLY - SHOCKFOOT N/A XA-V-06628-010-5 | XA-V-06628-111-5 E
| I TRAVEL Q

Item | Description
| 15” 16.5” 17.6” 18.7” Q
26A | FOR AXLE XA-V-06628-202-0 | XA-V-06628-303-0 | XA-V-06628-404-0 | XA-V-06628-505-0 m
26B | FOR SELF LEVELING FOOT XA-V-06628-212-1 | XA-V-06628-313-1 | XA-V-06628-414-1 | XA-V-06628-515-1 >
26C | FOR REMOVABLE CUSHION FOOT XA-V-06628-222-2 | XA-V-06628-323-2 | XA-V-06628-413-2 | XA-V-06628-514-2 ”

26D | RETRACT TUBE ASSEMBLY - SHOCKFOOT XA-V-06628-212-5 | XA-V-06628-313-5 | XA-V-06628-414-5 | XA-V-06628-515-5

"~ s

HEAVY DUTY RETRACT TUBE ASSEMBLIES

N | TRAVEL
Description
o | wy | ny | uy
26A | FOR AXLE XA-H-06628-000-0 N/A XA-H-06628-101-0
N/A
26B | FOR SELF LEVELING FOOT XA-H-06628-010-1 | XA-H-06628-111-1
26C | FOR REMOVABLE CUSHION FOOT N/A XA-H-06628-020-2 N/A XA-H-06628-121-2
26D | RETRACT TUBE ASSEMBLY - SHOCKFOOT N/A XA-H-06628-010-5 | XA-H-06628-111-5
| | TRAVEL
Item | Description
26A | FOR AXLE XA-V-06628-202-0 | XA-V-06628-303-0 | XA-V-06628-404-0 | XA-V-06628-505-0
26B | FOR SELF LEVELING FOOT XA-H-06628-212-1 | XA-H-06628-313-1 | XA-H-06628-414-1 | XA-H-06628-515-1
26C | FOR REMOVABLE CUSHION FOOT XA-H-06628-222-2 | XA-H-06628-323-2 | XA-H-06628-413-2 | XA-H-06628-514-2

26D RETRACT TUBE ASSEMBLY - SHOCKFOOT XA-H-06628-212-5 | XA-H-06628-313-5 | XA-H-06628-414-5 | XA-H-06628-515-5
"~ —

MARK V LANDING GEAR LEG

LGS-3A001 SET W/O HARDWARE

XA-S8-3A001 NON-GEAR SIDE LEG 16.5” 12” CUSHION FOOT SELF-LEVELER
XA-59-3A001 GEAR SIDE LEG

LGS-3A105 SET W/O HARDWARE

XA-S8-3A105 NON-GEAR SIDE LEG 16.5” 4.9” X 12” X 11.5” STANDARD SKID FOOT
XA-59-3A105 GEAR SIDE LEG

lreat Dane 1318



l LANDING GEAR & ACCESSORIES

2
<
w
O
O
z
a
z
<
=l
a
Z
<
-l
wd
)
T

13-19

lreat Dane

GENUINE PARTS

lreat Dane

OPTIONAL

L_'“ss 0



) lreatDape ~ ANDING GEAR & ACCESSORIES J]

> GENUINE PARTS

XA-06220-1-1 XA-06226-B >
27 CRANK SHAFT
XA-06220-1-4 XA-06226-C z
XA-06220-1-9 28 XA-0306-1 DRIVE CLUSTER GEAR .88” BORE U
1 INNER LEG & SCREW ASSEMBLY
XA-06220-2-1 29 XB-03370-1 SHIFTER SPRING -~
XA-06220-2-4 30 XB-21-S-187-1000 | ROLLPIN.19” X 1” ;
XA-06220-2-9 31 XA-01792 PIN U
XA-06215-1L XA-06216-A-R _—
2 SINGLE SPEED OUTER LEG z
XA-06215-2L XA-06216-B-R Q
32 2-SPEED DRIVE SHAFT
XA-06215-1R XA-06216-C-R
3 2-SPEED OUTER LEG ®
XA-06215-SR XA-06216-D-R m
4 XA-01782 BRACE EAR 33 XA-02043-1 DRIVEN CLUSTER GEAR (1” BORE) >
5 XB-04112 SELF-TAPPING SCREWS 34 XB-0307-PM BEARING (1” DIAMETER) w
6 XA-06218 UPPER LEG COVER 35 XB-0308-PM BEARING (.88” DIAMETER)
7 XB-06219 LEG COVER GASKET 36 XA-V-1910 CROSS SHAFT
8 XB-01789 ACCESS PLUG 37 XB-V-444-1 .38”-16 X 1.75” HEX BOLTS
9 XB-02065 .38” X 1.5” GROOVE PIN 38 XB-04113
LUBE FITTING
10 XA-06217 BEVEL PINION GEAR 39 XB-767
XA-06216-A-L 40 XA-02709 SELF-LEVELING FOOT
XA-06216-B-L 41 XA-01774 PIVOT GUIDE
11 SINGLE SPEED DRIVE SHAFT
XA-06216-C-L 42 XB-T-45-1 .5” LOCK WASHER
XA-06216-D-L 43 XB-01987 .5”-13 X 1.75” HEX BOLT
12 XB-01977 SHIMS 44 XB-04676 CUSHION PAD
13 XA-LGO570 BEVEL GEAR 45 XA-04681 2.38” CUSHION FOOT
14 XB-GP-38-2-E .38” X 2” GROOVE PIN 46 XA-02691 SKID FOOT (1.75” HIGH)
15 XB-PW-1916-2-18 | WASHER 47 XA-03337 SKID FOQT (4.5” HIGH) LIGHT DUTY
16 XB-01744-1 BUSHING 48 XA-02689 SKID FOOT (4.5” HIGH) STD. DUTY
17 XB-V-647-2 THRUST BEARING 49 XA-V-1901-1 AXLE
18 XB-LG0544 COLLAR 50 XB-06187 .38”-16 X .75” HEX BOLT
19 XB-338 .38”-16 LOCKNUT 50A XB-06263 .38”-16 X 2.5” HEX BOLT
20 XB-02157 .38”-16 X 2.5” HEX BOLT 51 XB-06188 .38”-16 THICK HEX NUT
21 XB-1108 .38” FLAT WASHER 52 XA-V-1914 CRANK HOLDER
22 XA-01918 CRANK HANDLE ASSY. 53 XA-01918-1 EXTRA LONG CRANK (OPTIONAL)
23 XB-3103 .25”-28 LOCKNUT 54 XB-V-1915 CRANK HANGER (OPTIONAL)
24 XB-CX-14-28-F-58 .25”-28 X .62” HEX BOLTS 55 XA-02195 EXTENSION BRACKET (OPTIONAL)
25 XA-06224-A GEARBOX COVER 56 XA-02198-2 SHORT EXT. SHAFT (OPTIONAL)
26 XB-01791 GEARBOX COVER GASKET 57 XA-02198-1 LONG EXT. SHAFT (OPTIONAL)
27 XA-06226-A CRANK SHAFT 58 XA-02197 COUPLING
— —

lreat Dane

13-20



	Holland Landing Gear_Part1
	Holland Landing Gear_Part2
	Holland Landing Gear_Part3
	Holland Landing Gear_Part4
	Holland Landing Gear_Part5
	Holland Landing Gear_Part6
	Holland Landing Gear_Part7

